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Report No. / # %5 : GYD2E9S02U MEM
A

Technology & Service

General Information

EAER
Application Information/HiE{5 B
Applicant: Chongging CosMX Battery Co., Ltd.
FH i A H PR 5 HL A PR A A
Address: No.5, No.79, Longmen Road,Wansheng Economic Development Zone,
1 867 ML Chongging, P R. China

HRTTHBEX I 79 5 55

Tel: 0756-6331739

Contact Information: ,
E-mail: cosmxpce@cosmx.com

AT Website: /
General Information/ZE 415 &.:
Product Name: Rechargeable Li-ion Polymer Battery
B BT R AW b/ kSR R A
Product Classification: Lithium ion Single-cell Battery
RS WETRAROHI ]
Trade Mark: /
AR FR
. BP5E, 3.84Vdc,
gﬁ;%g;g}mg' 5100mAh/19.59Wh(Rated);
___________________________________ 5200mAN19.97Wh(Typical) .
Manufacturer: Chongging CosMX Battery Co., Ltd.
LPELEDA PR e 5 HL A PR A 7
Address: No.5, No.?g, Long.men Road,Wansheng Economic Development Zone,
S i 237 Chongging, P R. China

HIRT BRI 79 S 55

Contact Information: Tel: 0756-6331739

AT s E—mallI: cosmxpce@cosmx.com
___________________________________ Website: /]
Factory : Chongging CosMX Battery Co., Ltd.
A7 B PR 5E 5 F A R A #

No.5, No.79, Longmen Road,Wansheng Economic Development Zone,
Address:

Chongging, P R. China

LB AR X S 18 79 S 5 5

Testing Laboratory/Jll i 325 = .

Laboratory: Guangzhou MCM Certification & Testing Co., Ltd.

I ERA T FRARAG M AAT B2 7]

Address: Building 2 No. 45 Zhong Er Section of Shiguang Road, Zhongcun Street,

Panyu District, Guangzhou City, Guangdong Province, China.

et AR MR XN R B BB AS S 2k ]

Testing Location: As above

WA S 2 M - [F] I

Test Standard/J A 5

Standard Used: UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.8, section 38.3
ARAbRME: P g fbsne T ) ST/SG/AC.10/11/Rev.8,section38.3 |

Deviation Description: None

i 22 $ifi 3 - T
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Report No. / # % 4i*5: GYD2E9S02U MEM

Technology & Service

Product Information/F= 53 (= B :

This battery is constructed with single lithium ion cell and has overcharge, over-discharge, over current
and short-circuits proof circuit.

R 1N, SAE R T SRR 1 R R

Label/Fr%::

Technical Parameters/H AR S5

Object X} 5 Cell H:f Battery Hijth
Model 45 CA4266A3F BP5E
Rated Capacity #iE 25 & (mAh) 5120 5100
Nominal Voltage ##Fx HL [ V) 3.84 3.84
Standard Charge Current Fxiff 78 Hi HL I (mA) 2560 2560
Standard Discharge Current FrAEFHH I (MA) 1024 1020
Maximum Charge Current £ K78 HL HL IR (mA) 3600 3600
Maximum Discharge Current iz KAUHE IR (mA) 3000 3000
Maximum Charge Voltage £ k7t Hi HiL & (V) 4.45 4.45
Cut-Off Voltage Jit % 15 H (V) 3.0 3.0
Remark/&%:

/

TRF No.: ST/SG/AC.10/11/Rev.8 00 Page 3 of 17 Pages
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Report No. / # %5 : GYD2E9S02U

M

Technology & Service

Test Conclusion

H 5 PR R 5 F A PR 24 R AR AR i 15
38.3 MK,

MRS
Clause Test Item Sample No. Test Result Remark
%K T H RS WAL B
(Small battery assembly to LBs)
38.3.3.1(f N ; / N/A /
O Crmminsm, mbimn
(Large battery assembly to LBs)
38.3.3.1 N . / N/A /
O | oz, i)
(Small battery assembly to SIBs)
38.3.3.2(d N o . / N/A /
@O " Opmmin g, 9T i)
(Large battery assembly to SIBs)
38.3.3.2 N . ; / N/A /
© | Oomriig, #iET b
Altitude simulation
38.3.4.1 e an P /
fei LA AD
Thermal test
38342 | ..o P /
T FEAE K
38343 | "ibration C1#~C10# P /
o =N
Shock
38.34.4 P /
i
External short circuit
38.34.5 e P /
G R
Impact/Crush
38.3.4.6 C11#~C20# P /
fi o /B
Overcharge
38.3.4.7 ) 214~ P /
S C21#~C28#
Forced discharge
38.3.4.8 . C29#~C48 P /
S g
Ambient Temperature:
e 20+ 5°C
I
Receipt Date:
2024-11-25
Fl H I
Test Date:
- N 2024-11-25 ~ 2024-12-18
W4 8] -
Test Conclusion/JIiRZE1#::

TRF No.: ST/SG/AC.10/11/Rev.8 00
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Report No. / # 5 %i 5 : GYD2E9S02U

Technology & Service

UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.8, section 38.3
KA&HE (RBAMRETM) ST/SG/AC.10/11/Rev.8,section 38.3

Clause

K

Requirement + Test

BRI

Result - Remark

ZR-ZE

Verdict
bal L)

38.3.2

Scope
JE

P

38.3.3

Number and condition of cells and batteries to be tested

O S L B R 5IRE

P

38.3.3.1

Testing of lithium cells and batteries
L B S B Y P 0

P

38.3.3.1
(a)~(e)

(Number and condition of cells and batteries under T.1~T.8)
T.A~T.8 YRS/ HIB B R 5IRE

P

38.3.3.1
(f)

(Small battery assembly to LBs)
QAR NS P LRI D)

N/A

38.3.3.1
(9)

(Large battery assembly to LBs)
CRI R AR, A )

N/A

38.3.3.2

Testing of sodium ion cells and batteries
BB 7 FL I LD PR 0

NOT Na-ion Sys.
FEE TR R

N/A

38.3.3.2
(a)~(c)

(Number and condition of cells and batteries under T.1~T.7)

TA~T.7 TR HBES/ RN EE SRS

N/A

38.3.3.2
(d)

(Small battery assembly to SIBs)
NS R, BV ES T HLI)

N/A

38.3.3.2
(e)

(Large battery assembly to SIBs)
ORI R R, B S T HLIB)

N/A

38.3.4

Procedure

B7F

38.3.4.1

Altitude Simulation

AR

Test samples shall be stored at a pressure of 11.6kPa or less
for at least six hour at ambient temperature (20+£5°C).

PRI H O R LR A S8R B (2045°C) 1, i AEfE/ N TE5 T
11.6kPa [J/5 71 %/ 6 /i,

Requirements: no leakage, no venting, no disassembly, no
rupture, no fire, and open circuit voltage of each test cell or
battery after testing is not less than 90 % of its voltage
immediately prior to this procedure.

Bk ot HER. ok, ERR. oA KRR F
O FE L E 6 S R T i B S AN /N T AR R 4736 A R )
90%

See the TABLE:
38.3.4.1

The requirement relating to voltage is not applicable to test cells
and batteries at fully discharge states.

I HL s P SR AN IE H - 56 A OB A RS AT L

38.3.4.2

Thermal Test

EERR

Test cells and batteries are to be stored for at least six hours
at a test temperature equal to 72+2°C, followed by storage for
at least six hours at a test temperature equal to -40£2°C, The
maximum time interval between test temperature extremes is
30 minutes, This procedure is to be repeated until 10 total
cycles are complete, after which all test cells and batteries are
to be stored for 24 hours at ambient temperature (20+£5°C).
For large cells and batteries the duration of exposure to the
test temperature extremes should be at least 12hours.

TRF No.: ST/SG/AC.10/11/Rev.8 00

Page 5 of 17 Pages
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Report No. / # 5 %i 5 : GYD2E9S02U

Technology & Service

UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.8, section 38.3
KA&HE (RBAMRETM) ST/SG/AC.10/11/Rev.8,section 38.3

ikt

Clause Requirement + Test Result - Remark | Verdict
K ER+NETT SR-%ZIE ba L)
AT AR R A 724 2°C I RIEAEARA T 6 4N/
W SR, FEIREE-40£2°C (A FIEAFAD T 6 AN/ PIAS
Tt FEE 1) ¥ 1) B e K o 30min, B #4E FIR PRSI 10 ;48
J&, TEMBRIRE N 20+5°C % FiE 24 M~/
K H RS AIK L i A7 ) ] 2220 12hs
Storage duration at 72+2°C and -40+2°C 6hrs p
72+2°C F1-40+2°C R fiEAAAT K
Requirements: no leakage, no venting, no disassembly, no
rupture, no fire, and open circuit voltage of each test cell or
.battery. after te§t|ng is pot less than 90 % of its voltage See the TABLE:
immediately prior to this procedure. 38.3.4.2 P
TR ol HER. JoRR. BRI KRNI | T
A I AE R0 S T B H AN /N T FLAE AT 50 BT H R 1)
90%
The requirement relating to voltage is not applicable to test cells
and batteries at fully discharge states. -
DN R s 8 S SRANAE T 58 4O Y RS M L
Vibration
38.3.4.3 R P
For cells and small batteries: from 7 Hz a peak acceleration of
1gn is maintained until 18 Hz reached. The amplitude is then
maintained at 0.8mm (1.6mm total excursion) and the frequency
increased until a peak acceleration of 8g» occurs (approximately
50Hz). A peak acceleration of 8gn is then maintained until the
. P
frequency is increased to 200Hz.
X T HES AN BB (R FFUEME I RE 190, A 7THZ B 18Hz. 4
JEARIE PR FF7E 0.8mm. el A BN 1.6mm) , 3N, H3|
W 2 I3 BE 15 31 8gn (£ 50HZ) o SRJE PR FF 8gn AL I
B, HBESEE NS 200Hz.
For large batteries: from 7 Hz to a peak acceleration of 1gn is
maintained until 18 Hz reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the
frequency increased until a peak acceleration of 2g» occurs
(approximately 25 Hz). A peak acceleration of 2gn is then N/A
maintained until the frequency is increased to 200 Hz.
TR, PRIFIEAE L 190, A 7Hz 3] 18Hz. 2R J5HR1E
REFLE 0.8mm (EmAEE A 1.6mm) , IR, AN
WILIEF) 2gn (£ 25Hz) o SRJGIRER 20 HIWEAE IR L, HL 2
P4 i E) 200Hz.
Requirements: no leakage, no venting, no disassembly, no
rupture, no fire, and open circuit voltage of each test cell or
.battery. after te§t|ng is pot less than 90 % of its voltage See the TABLE:
immediately prior to this procedure. 38343 P
TR ol R JoRR. BRI KRNI | T
A I AE RS0 S T B H AN /N T FLAE AT B0 BT H R 1)
90% .
The requirement relating to voltage is not applicable to test cells
and batteries at fully discharge states. --
XL S SR AN e F T 58 4 BOR 0 RS AT
38.3.4.4 |onock J

TRF No.: ST/SG/AC.10/11/Rev.8 00
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Report No. / # 5 %i 5 : GYD2E9S02U

Technology & Service

UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.8, section 38.3
KA&HE (RBAMRETM) ST/SG/AC.10/11/Rev.8,section 38.3

Clause

K

Requirement + Test

R+ %

Result - Remark

ZR-ZE

Verdict
bal i)

Each cell shall be subjected to a half-sine shock of peak
acceleration of 150gn and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock
of peak acceleration of 50g» and pulse duration of 11
milliseconds.

AN B SR SZ WA I FE D 1500 K58 6 AP IE5%
M. B, RS DRI NI Ly 50gn. k58 11 240
)2 IEsZ b .

Each battery shall be subjected to a half-sine shock of peak
acceleration depending on the mass of the battery. The pulse
duration shall be 6 milliseconds for small batteries and 11
milliseconds for large batteries.

FEAN L 7R 52 PR WA ke B R T B PR o e /)RR ) K 9
Ny 6 2, KHEHRBKTER Y 11 250,

- For small battery, smaller one of 150g» or ,/100850/

- For large battery, smaller one of 50g, or ,/30000/

Peak acceleration and pulse duration:
WA ol P A ik 5

150gn, 6ms
applied.

Each cell or battery shall be subjected to three shocks in the
positive direction and to three shocks in the negative direction in
each of three mutually perpendicular mounting positions of the
cell or battery for a total of 18 shocks.

B> A B R A 22 B B B A LI il e P 1E T [e) M 67 T
i) #3847 3 kfdi, St 18 K.

Requirements: no leakage, no venting, no disassembly, no
rupture, no fire, and open circuit voltage of each test cell or
battery after testing is not less than 90 % of its voltage
immediately prior to this procedure.

TRk ot THER. ok, ERR. o KRR F
OV LV AE 6 e AT B v S AN /N AR AT 16 I HEL
90%.

See the TABLE:
38.3.4.4

The requirement relating to voltage is not applicable to test cells
and batteries at fully discharge states.

D HL s P SR ANIE - 56 A OB A RS AT L

38.3.4.5

External Short Circuit
AR %

The cell or battery to be tested shall be heated for a period of
time necessary to reach a homogeneous stabilized temperature
of 57+4°C, measured on the external case.

AR N P R R S N B — BN (R], - BARRE M E 57+4°C R
FE, FFIE A7 IR .

The exposure time shall be at least 6 hours for small cells and
small batteries, and 12 hours for large cells and large batteries.
/DN B RS B /) B ) 2 i N AT TR 2 2270 Dy 6 /N, R R ERK
FEL VA P 2 5 A T2 A5 /0 O 12 /N

Then the cell or battery at 57+ 4°C shall be subjected to one
short circuit condition with a total external resistance of less
than 0.1 ohm.

NG, fE 57+4°C T I RSB HIBN 4852 — IR AT %, AP 2R %
S HBHZN T 0.1 BRAR

See the TABLE:
38.3.4.5

TRF No.: ST/SG/AC.10/11/Rev.8 00
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Report No. / # 5 %i 5 : GYD2E9S02U

Technology & Service

UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.8, section 38.3
KA&HE (RBAMRETM) ST/SG/AC.10/11/Rev.8,section 38.3

Clause

K

Requirement + Test

R+ %

Result - Remark

ZR-ZE

Verdict
bal i)

This short circuit condition is continued for at least one hour
after the cell or battery external case temperature has returned
to 57 £ 4°C, or in the case of the large batteries, has decreased
by half of the maximum temperature increase observed during
the test and remains below that value.

FE BB AN A SRR E K R B 57+4°C J5, KBRS R SLRF
L/ NI, BON TR HIB ST, R 2 e A 8 F )
RNRTTH—2F, FFRFEFFEIZE LT

The short circuit and cooling down phases shall be conducted
at least at ambient temperature.
T ANV AN BN 2 D FE IR N AT .

Requirements: external case temperature does not exceed
170°C and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

BOR: AMTREA T 170°C, XS EIANRL S 6 /NN, T
filA . AR EGE KIS

See the TABLE:
38.3.4.5

38.3.4.6

Impact, Crush

ik, R

38.3.4.6.2

Impact

i

N/A

Applicable to cylindrical cells not less than 18.0 mm in diameter|

EH T BAADT 18.0 mm [ AFER B,

Pouch cell

AL

N/A

The test cell is placed on a flat smooth surface. A stainless
steel bar (type 316 or equivalent) (@ 15.8 mm +0.1mm, length:
260 mm or of the longest dimension of the cell, whichever is
greater) is placed across the centre of the test sample.

I U ESFE AR . — MR ERN 15.8£ 0.1 2K, KEE
b 6 K (BEAZ RS ORRST - AR e 197316 BUA
BE AR TBLERE it ) e o

N/A

A mass of 9.1 kg £0.1 kg is dropped from a height of 61cm+
2.5cm at the intersection of the bar and the test sample in a
controlled manner using a near frictionless, vertical sliding
track or channel with minimal drag on the falling mass.
—ANEIL 9.1 +£0.1 TR MBI 61£2.5 JEK kb UL TCEEHE
AR 7 P28 25 2 L B0 T R T B AN TR S K A 4G
mb

N/A

The test sample is to be impacted with its longitudinal axis
parallel to the flat surface and perpendicular to the longitudinal
axis of the steel bar lying across the centre of the test sample.
Each sample is to be subjected to only a single impact.

Wl IR A AT TP, O S BURAERE SO A
PR TE B, AR R A Uil

N/A

38.3.4.6.3

Crush
B E

Applicable to prismatic, pouch, coin/button cells and cylindrical
cells less than 18.0 mm in diameter.

TR 8. B m/Am i BN T 18.0 mm i)

UKL it

Pouch cell

A L

TRF No.: ST/SG/AC.10/11/Rev.8 00
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Report No. / # 5 %i 5 : GYD2E9S02U

Technology & Service

UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.8, section 38.3
KA&HE (RBAMRETM) ST/SG/AC.10/11/Rev.8,section 38.3

Clause

K

Requirement + Test

R+ %

Result - Remark

ZR-ZE

Verdict
bal i)

A cell or component cell is to be crushed between two flat
surfaces. The crushing is to be gradual with a speed of
approximately 1.5cm/s at the first point of contact.

FEPRASF- A BRSBTS AT B R, YR AE 26— Ml
FIEEZI N 1.5cm/s .

The crushing is to be continued until the first of the three options
below is reached.

(a) The applied force reaches 13kN+0.78kN;

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original
thickness.
Once the maximum pressure has been obtained, the voltage
drops by 100mV or more, or the cell is deformed by at least
50% of its original thickness, the pressure shall be released.
ELR KA TR =A A AT — %A
(@) 1EH 7735 %] 13kN+0.78kN;
(b) HIASHLE RFEZ 100mV; 8L
(c) FHASE AR LR AR TE 50% A L.
—Hik B KRy, R 100 mV s AR g 2 /0
50%, JEJINAZMEER -

The crushing force
is released until
condition (a) was
reached.

YER 1383 1 %A%
(@) = AR -

A prismatic or pouch cell shall be crushed by applying the force
to the widest side.

I e S VA2 S i s 92 WA

A button/coin cell shall be crushed by applying the force on its
flat surface.

ST/ T BRSSP TN R T

For cylindrical cells, the crush force shall be applied
perpendicular to longitudinal axis.

VA 25 S I A2 A A B ) T 7 ) B N 5% R )

Each test cell or component cell is to be subjected to one
crushed only. The test sample shall be observed for a further
6h. The test shall be conducted using test cell or component
cells that have not previously been subjected to others tests.
BN I B TR L R BT — O, IS P ¢
6ho T S B o A S 2 A AT I

38.3.4.6.4

Result of Impact and Crush

EHNFERBER

Requirements: External temperature does not exceed 170°C
and there is no disassembly and no fire during the test and
within six hours after this test.

BOR: AMTREA T 170°C, X EIANRLE S 6 /NN, T
fil AR B K IR

See the TABLE:
38.3.4.6

38.3.4.7

Overcharge

Ul 3

Applicable to rechargeable lithium cell/battery with overcharge
protection.
M T EA I 78 FEL ORGP D R R R A R A

With overcharge
protection

L Fe R R E

The charge current shall be twice the manufacturers’
recommended maximum continuous charge current.

78 FEL LA I A i) 3 7 AR PR S R R85 78 L LIRS 147 £

7.2A applied.

TRF No.: ST/SG/AC.10/11/Rev.8 00
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Report No. / # 5 %i 5 : GYD2E9S02U

Technology & Service

UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.8, section 38.3
KA&HE (RBAMRETM) ST/SG/AC.10/11/Rev.8,section 38.3

Clause

K

Requirement + Test

R+ %

Result - Remark

ZR-ZE

Verdict
bal i)

- When the manufacturer's recommended charge voltage is
not more than 18V, the minimum voltage of the test shall
be the lesser of two times the maximum charge voltage of
the battery or 22V.

1% P W 78 L R AN KT 18 AR, S ) e /) F S
Je LB ZH B K 7t FE R LS R T 5 R 22 AR B 3

- When the manufacturer’'s recommended charge voltage is
more than 18V, the minimum voltage of the test shall be
1.2 times maximum charge voltage.
3¢k PR R LA FE FEL R R T 18 ARE, SR R ) R N
RKFEH AR 1.2 .

8.9V applied.

Tests are to be at ambient temperature. The duration of the test
shall be 24 hours.
ATE =6 T AT, Wt A) D 24h.

Requirements: there is no disassembly and no fire during the
test and within seven days after this test.

ZOR: W HIE A )G 7 KA, KA EGE KR -

See the TABLE:
38.3.4.7

38.3.4.8

Forced Discharge

SR TR

Each cell shall be forced discharged at ambient temperature by
connecting it in series with a 12V D.C, power supply at an initial
current equal to the maximum discharge current specified by
the manufacturer.

TEMEREE T, KA U RAE 12V (1 B YR _ERE AT s
JBCE,  EAR VRS- A4 REAS FELE W AE BRG] 15 5E 1 B
KT HL AL o

Requirements: there is no disassembly. and no fire during the
test and within seven days after this test.

LR WIS RS 7 R, TSGR KA .

See the TABLE:
38.3.4.8

TRF No.: ST/SG/AC.10/11/Rev.8 00
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TABLE: 38.3.4.1 Altitude simulation &= E##)] P
Sample Before Test After Test Mass loss | Residual
No. Mass(g) | OCV(V) | Mass(g) | OCV(V) (%) ocv (%) | Results
Fully charged at first cycle —iX{E¥ 5 564 78 HARES
C1# 70.308 4.43 70.306 4.43 0.003 100.00 O
C2# 70.295 4.42 70.295 4.42 0.000 100.00 O
C3# 70.313 4.43 70.313 4.42 0.000 99.77 O
Ca# 70.325 4.42 70.324 4.42 0.001 100.00 O
C5# 70.307 4.43 70.305 4.43 0.003 100.00 O
Fully charged after 25 cycles 25 /RIEFF 5 7€ 4 78 HARAS
Co# 70.322 4.42 70.322 4.42 0.000 100.00 O
C7# 70.309 4.43 70.307 4.43 0.003 100.00 O
Cs# 70.298 4.42 70.298 4.42 0.000 100.00 O
Co# 70.335 4.43 70.333 4.42 0.003 99.77 O
C10# 70.337 4.42 70.336 4.42 0.001 100.00 O
Results: O = no leakage, no venting, no disassembly, no rupture, no fire, and the open circuit voltage drop not
less than 90%

TABLE: 38.3.4.2 Thermal test {& 5 A% P
Sample Before Test After Test Mass loss | Residual | o .
No. Mass(g) | OCV(V) | Mass(g) | OCV(V) (%) OCV (%)
Fully charged at first cycle — X1 5 564 78 HARES
C1# 70.306 443 70.291 4.32 0.021 97.52 @)
C2# 70.295 4.42 70.279 4.32 0.023 97.74 @)
C3# 70.313 4.42 70.296 4.31 0.024 97.51 @)
Ca# 70.324 4.42 70.308 4.32 0.023 97.74 @)
C5# 70.305 443 70.289 4.32 0.023 97.52 @)
Fully charged after 25 cycles 25 /RIEH J& 5€ 4 78 HUARAS
Co6# 70.322 4.42 70.307 4.31 0.021 97.51 0]
C7# 70.307 443 70.291 4.32 0.023 97.52 0]
C8# 70.298 4.42 70.283 4.31 0.021 97.51 0]
Co# 70.333 4.42 70.318 4.32 0.021 97.74 0]
C10# 70.336 4.42 70.319 4.32 0.024 97.74 0]

less than 90%

Results: O = no leakage, no venting, no disassembly, no rupture, no fire, and the open circuit voltage drop not

TRF No.: ST/SG/AC.10/11/Rev.8 00
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TABLE: 38.3.4.3 Vibration #z3}) P
Sample Before Test After Test Mass loss Residtlal Results
No. Mass(g) | OCV(V) | Mass(g) | OCV(V) (%) OCV (%)
Fully charged at first cycle —iX{E¥ 5 564 78 HARES
C1# 70.291 4.32 70.291 4.31 0.000 99.77 @)
C2# 70.279 4.32 70.277 4.32 0.003 100.00 @)
C3# 70.296 4.31 70.296 4.31 0.000 100.00 @)
C4# 70.308 4.32 70.306 4.31 0.003 99.77 @)
C5# 70.289 4.32 70.286 4.32 0.004 100.00 @)
Fully charged after 25 cycles 25 /RIEFF 5 7€ 4 78 HARAS
Co# 70.307 4.31 70.305 4.31 0.003 100.00 @)
C7# 70.291 4.32 70.291 4.31 0.000 99.77 @)
Cs# 70.283 4.31 70.281 4.31 0.003 100.00 @)
Co# 70.318 4.32 70.317 4.32 0.001 100.00 @)
C10# 70.319 4.32 70.317 4.31 0.003 99.77 @)
Results: O = no leakage, no venting, no disassembly, no rupture, no fire, and the open circuit voltage drop not
less than 90%

TABLE: 38.3.4.4 Shock #if; P
Sample Before Test After Test Mass loss Residtlal Results
No. Mass(g) | OCV(V) | Mass(g) | OCV(V) (%) OCV (%)
Fully charged at first cycle — X1 5 564 78 HARES
C1# 70.291 4.31 70.289 4.31 0.003 100.00 @)
C2# 70.277 4.32 70.277 4.31 0.000 99.77 0]
C3# 70.296 4.31 70.294 4.31 0.003 100.00 @)
Ca# 70.306 4.31 70.304 4.31 0.003 100.00 @)
C5# 70.286 4.32 70.286 4.32 0.000 100.00 @)
Fully charged after 25 cycles 25 /RIEH J& 5€ 4 78 HUARAS
Co6# 70.305 4.31 70.303 4.31 0.003 100.00 0]
C7# 70.291 4.31 70.291 4.31 0.000 100.00 0]
C8# 70.281 4.31 70.279 4.30 0.003 99.77 0]
Co# 70.317 4.32 70.317 4.32 0.000 100.00 0]
C10# 70.317 4.31 70.315 4.31 0.003 100.00 0]

less than 90%

Results: O = no leakage, no venting, no disassembly, no rupture, no fire, and the open circuit voltage drop not
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TABLE: 38.3.4.5 External Short-circuit 5% % P
Sample Ambient(°C) Testing resistance Max. External Results
No. (At 57+ 4°C) (mQ) Temperature(°C)
Fully charged at first cycle —{R{EH J5 5E 4= 78 RS
C1# 57.3 84.0 58.8 @)
C2# 57.3 84.0 58.5 @)
C3# 57.3 84.0 58.3 @)
C4# 57.3 85.6 58.5 @)
C5# 57.3 86.3 58.9 @)
Fully charged after 25 cycles 25 /RIEF 5 5€ 4 78 HARAS
Co# 57.4 87.3 58.2 @)
C7# 57.4 84.5 58.7 @)
Cs# 57.4 85.3 58.1 @)
Co# 57.4 84.8 58.8 @)
C10# 57.4 87.6 58.3 @)
Results: O = no disassembly, no rupture, no fire during the test and within six hours after the test.
TABLE: 38.3.4.6 Impact #3i; N/A
TABLE: 38.3.4.6 Crush /& P
Sample Max. External Results Sample Max. External Results
No. Temperature(°C) No. Temperature(°C)

50% of the design rated capacity at first cycle
—UARER I 50% it AT

25 AEI 5 50% it A&

50% of the design rated capacity after 25 cycles

C11# 24.3 @) C16# 25.2 @)
C12# 24.7 @) C17# 24.5 @)
C13# 251 @) C18# 24.7 @)
C14# 24.6 @) C19# 24.9 @)
C15# 24.9 @) C20# 24.3 @)

Results: O = no disassembly, no fire during the test and within six hours after this test.
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TABLE: 38.3.4.7 Overcharge it E# H P
The test current = 7.2A -
The test voltage = 8.9V -
Sa';n Rl OCV(V) Results SELEE OCV(V) Results
o. No.
Fully charged at first cycle Fully charged after 25 cycles
— A& JE BT AR 25 A 5 58 4 78 HUIRZS
C21# 4.43 O C25# 4.43 0]
C22# 4.43 O C26# 442 0]
C23# 4.42 O C27# 4.43 0]
C24# 4.42 O C28# 442 0]
Results: O = no disassembly, no fire during the test and within seven days after this test.
TABLE: 38.3.4.8 Forced discharge 38 & P
S ocv(v) Results | Sample ocv(v) Results
o. No.
Fully discharged at first cycle Fully discharged after 25 cycles
— G 5 78 TR RS 25 A 5 58 2T HIRZS
C29# 3.322 O C39# 3.288 O
C30# 3.287 O C40# 3.304 O
C31# 3.293 O Ca1# 3.312 O
C32# 3.305 O C42# 3.293 O
C33# 3.311 o] C43# 3.316 O
C34# 3.307 O C44# 3.308 O
C35# 3.325 O C45# 3.299 O
C36# 3.318 O C46# 3.311 O
C37# 3.309 O C47# 3.315 O
C38# 3.297 O C48# 3.308 O
Results: O = no disassembly, no fire during the test and within seven days after this test.
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Photos of the Cell
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Important Note

EREMR

1. This test report is invalid without the special testing seal and cross-page seal of Guangzhou MCM
Certification & Testing Co., Ltd.
AATI R 5 T PN ARSI HARA IR w4 L 2L B 3 TR0

2. Nobody is allowed to partly photocopy this test report without written permission of Guangzhou MCM
Certification & Testing Co., Ltd.
RET™ MIFRARRT M BARA PR A =] 50 R, A E7 S A R

3. This test report is invalid without the signatures of Approver, Reviewer and Tester.
PN RUE G S v 1A DN R YN Rl AR = v &

4. This test report is invalid if altered.
AL T PRI R

5. Obijection to this test report must be submitted to Guangzhou MCM Certification & Testing Co., Ltd.
within 15 days after the publication of the report.
AR A IR 5 A R, S AHEAR 5 A A 2 HE A TLR A ) MRS I B AR A IR A m $2

6. This test report is only responsible for the received samples.
ARSI 5 AR LI R i 971 B

7. As for the test results, “N/A” means “Not applicable”, “P” means “Pass” and “F” means “Fail”.

AR SIS NI o “RIE L PR ALY FRR B

Testing Lab.:
oLl A .
Address:

Rk
Tel/HiE:

Web/ /A 5] Pk

Email/ B THE48 -

Guangzhou MCM Certification & Testing Co., Ltd.

7 HIFBARAG I ARA PR 2 7

Building 2 No. 45 Zhong Er Section of Shiguang Road, Zhongcun Street, Panyu
District, Guangzhou City, Guangdong Province, China.

HE TR TN TR R R A T Y T RR B 45 5 2 Fk

+86-20-3477 7662 &Y 0086-020-3477 7662

service@mcmtek.com

https://www.mcmtek.com
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